

No. 1

REPORT: MATERIALS STRENGTH TEST

CLIENT: Artistic Paver Manufacturing Company
PROJECT: Brick Paver Testing
LOCATION: WLI @ 1820 N.E. 144th Street, North Miami, Florida
REPORTED TO: Artistic Paver Manufacturing Company
120 N.E. 179th Street
Miami, Florida 33162 - Attn: Dan Essig

AREA OF TEST:

Tile Sample No. 1.

RESULTS OF TEST:

As requested by the project superintendent, Wingerter Laboratories, Inc. representatives performed tests on the above mentioned floor surface with the use of the Horizontal Dynamometer Pull Meter.

The test assembly was set up to test the floor surface type and tests performed in accordance with Sections 6.1 through 6.8 of the above mentioned referenced document. The results of the tests and respective coefficients of friction are as follows:

Test No: 1
Test Locations: WLI, North Miami, FL
Floor Surface Type: Sample No. 1, light tan shellock pool deck pavers.

Coefficient of Friction (Fc)

a) Before cleaning surface with Hillyard's Renovator.

Dry Neolite: 0.69
Wet Neolite: 0.61

b) After cleaning surface with Hillyard's Renovator.

Dry Neolite: 0.70
Wet Neolite: 0.61